ROBUSTFEED EDGE

Spare parts list

Valid for: Serial number:
0463 787 001 GB 20230303 OP138YY-XXXXXX



Ordering no. Denomination Notes

0446 600 880 RobustFeed Edge BX With EURO connector, NFC, and torch cooling
system

0446 600 881 RobustFeed Edge CX With EURO connector, NFC, torch cooling system,
heater, and digital gas solution

0446 600 885 RobustFeed Edge DX With Tweco connector, torch cooling system, NFC,

Tweco heater, digital gas control and MMA outlet

0463 787 001 Spare parts list RobustFeed Edge

0463 845 001 Service manual RobustFeed Edge

0463 773 * Instruction manual RobustFeed Edge, CE version

0463 786 * Instruction manual RobustFeed Edge, CSA version

The three last digits in the document number of the manual show the version of the manual. Therefore
they are replaced with * here. Make sure to use a manual with a serial number or software version that
corresponds with the product, see the front page of the manual.

Spare parts may be ordered through your nearest ESAB dealer, see esab.com. When ordering,
please state product type, serial number, denominations and ordering numbers according to the spare
parts list. This facilitates dispatch and ensures correct delivery.

Maintenance and repair work should be performed by an experienced person, and electrical work only
by a trained electrician. Use only recommended spare parts.

For accessories to the product, see the instruction manual.



TABLE OF CONTENTS

HOUSTNG MOGUIE -+ttt 4
FEeder MECRANMISIT MMOGUIE <« xtesemeimtim ittt ettt ettt bbbkt ekttt 7
Front and rear iNterface MOGUIE ««-«-««--« s ettt ittt it it et et sttt et eas et e e ee et et et et enan e 9
CONEFOI PANEIS -+ e resemses sttt 11
(10 o) 01T 8 4T L - 13
Water, gas and heat Kit MOGUIES -+ s esrirm ittt 15
SYSEEM CONEIOI MOUUIE -+ eeeseearseemrees ettt 18
LT3 30 = = 1 20

0463 787 001 -3- © ESAB AB 2023



SPARE PARTS

SPARE PARTS

Housing module

Iltem | Qty Ordering no. Denomination Notes

1 1 Inner frame

2 1 0445 763 001 Bottom panel

3 1 0445 764 001 Front panel

4 1 0445 765 001 Rear panel

5 2 0445 766 001 Outer Frame

6 1 0445 767 001 Top panel

7 2 0445 768 001 Handle Cover

8 2 Top Handle See item 101

9 1 0445 780 880 | Door Complete Right Including item 102

10 1 0464 694 880 | Door left The doors are supplied with item
102. The doors are supplied
without internal decals. See item
103 for internal decals

11 1 0446 035 001 | Gasket Ul

12 1 0446 005 001 Cover Panel

13 1 0445 810 001 Strain relief inner part

14 1 0445 777 001 Inductor Cover

15 2 Handle bracket See item 101

16 1 Top Handle Frame See item 101

17 2 Hose red PVC @D=9 mm, ID=5 mm

18 4 Screw MRT M4x8 black

19 67 Screw Remform torx 5x16 black. See
item 101

20 2 Screw MRT M5x25

21 4 Nut 6K Steel 8.8 M5

22 4 Plain washer 5-200 HV-A2K

23 2 0194 153 222 | Screw Remform torx 3x8

24 4 0446 011 001 Rectangular nut M8

26 1 0445 883 001 Warning + connectors with

water

27 1 0445 880 001 |RFID Decal

28 1 0445 786 001 Side decal right

29 1 0445 786 003 | Side decal left

30 4 0445 782 001 Bumper

31 1 0446 034 001 RF300 S + W parts storage

foam
0463 787 001 -4- © ESAB AB 2023




SPARE PARTS

Item

Qty

Ordering no.

Denomination

Notes

32 1

0446 851 880

NFC complete assembly

33 2

Screw

Remform torx 4x12 Black

34 | 1

0445 832 001

Spool window

Item

Ordering no.

Denomination

Notes

101

0464 667 885

Top handle and frame kit

Including items 8 (2 pcs), 15 (2 pcs),
16 and 19 (8 pcs)

102

0464 663 079

Door lock kit

Including pin (1 pc) and door lock (1
pc)

103

0446 984 880

Decal kit Edge

‘ PRECIDRIVE

PROTECT yourself and others.
AR PROCEMES e
hazardous
~Beore e, ot and okow o
labels, the manufacturer's
instruction manual, employer's
sty racton. and ikl ey
Data Shets (MSDSs)
«Only qualifed pevsms are to nstal,
use, or service this equipment.

insulating gloves.

« Insulate yoursel from work and
ground.

« Disconnect input power before
senvcing uni.

FUMES AND GASES can be
hazardous to your health.
Koop your head out of the fures.
* Usesnough vraton, exhaustt
arc, or both to keep fumes.
—— your bretig z50eand
the general arg

Do not use on closed containers.

ARC RAYS can injure eyes and
burn skin. NOISE can damage
hearing.

DO NOT REMOVE, DESTROY
OR COVER THIS LABEL.

WARNING 4\ ADVERTENCIA

PROTEJASE y proteja a los demés.
PROCESOS DE ARCO pueden ser
peligrosos.

+ Antes de utilzaro, lea y siga todas las etique
el manual de insrucciones del fabricante, las
précticas do seguridad dol empleadory Ias
Hojas do datos do soguridad do los matorides
(MSDS).

+ Unicamente personal calicado puede nstalr,
tkar o biyirsevicoa sl i

DESCARGAS ELECTRICAS pueden ser
mortales.

« No toque partes eléctricas energizadas.

» Utiice siempre guantes aisiantes secos.

» Aisleso del 6quipo con el que estd trabajando y
respecto do tiema.

« Antes de brindar servicio a
1a unidad, desconecte la
entrada de alimentacidn.

HUMOS Y GASES

pueden ser peligrosos para la salud.

« Mantenga a cabeza alejada de los humos.
« Disponga una ventilacién suficiente o una via de.
salida en el arco, 0 ambas, para mantener
humos y gases alejados e su zona de
respiracion y del érea general

CHISPAS Y SALPICADURAS pueden

provocar incendios o explosiones.

« No utilzar cerca de materiales Inflamabes.

« No utiizar en contenedores cerados.

RAYOS EMITIDOS POR LOS ARCOS
ELECTRICOS pueden dafiar os ojos y
quemar la piel.
RUIDOS FUERTES pueden dafiar la

u

e la proteccién ocular, auditivay corporal
correcta.

NO RETIRAR, DESTRUIR O CUBRIR
ESTA ETIQUETA.

A\ AVERTISSEMENT

‘SE PROTEGER et protéger I'entourage!
ARCS DE SOUDAGE peuvent étre
dangereux.

« Avant utisation, lire et suvre les indications

« Uinstallation, Iutisation et la réparation
sont réservées aux personnes qualfiées.

DECNARGE ELECTRIQUE - Danger de

£ s gt concicoee

* ObcormecicFamectaicn et o igars
Fappar

FUMEES ET GAZ peuvent étre nocifs

pour la santé.

« Eligner I visage dos fumées do soudage.

Vel vt o e stfsanrect s
fumées ds soudage pour assurer
environnement de travail sain.

ETINCELLES ET PROJECTIONS peuvent

‘causer un incendie ou une explosion.

«Ne pas utiser & proximité de matériaux
Infiammabl

« Ne pas utiser sur des contenaurs clos

RADIATIONS LUMINEUSES DE L'ARC -

Danger pour les yeux et la peau.

BRUITS FORTS - Danger pour Fouie.

« Blen protégerlo corps les yeux ot les
orelles.

NE PAS RETIRER, DETRUIRE OU
RECOUVRIR CETTE ETIQUETTE

0445883001

RFID

0463 787 001

© ESAB AB 2023



SPARE PARTS

© ESAB AB 2023

0463 787 001



SPARE PARTS

Feeder mechanism module

C = Component designation in the circuit diagram
Item | Qty | Ordering no. Denomination Notes C
1 1 0465 827 880 | Drive unit
2 1 0446 010 001 | Adaptor plate
3 1 Feeder mechanism 37 See item 204
complete
4 4 0194 153 292 |Screw Remform torx 4x12 black
5 4 0194 153 330 |Screw Remform torx 5x16 black
6 3 Screw MRT M6x%16
7 1 Warning decal pinching
8 1 0445916 001 |ESAB logo silver
9 1 Front plate See item 204
10 1 Back plate See item 204
1" 1 0445 818 002 |Swing arm left See item 204
12 1 0445 818 001 | Swing arm right See item 204
13 1 Swing arm Shaft See items 202 and 204
14 1 Lift spring See items 202 and 204
15 1 0445 820 001 | Motor pinion See items 203 and 204
16 4 Gear hub complete See item 203
17 4 Bezel See item 203
18 4 Driver See item 203
19 4 Retainer See item 203
20 8 Bearing 8x16x5 mm, see item 203
21 4 Cover See item 203
22 4 Screw MRT M4x8 black, see item
203
24 4 0445 841 001 |Feed roll shaft
25 2 0446 059 001 |Nozzle lever
26 2 0445 831 880 | Tensioner unit assembly
27 1 Bearing 17x35%x8 mm, see item 201
28 1 Lock ring d17, see item 201
29 1 Circlip d6/4, see item 202
30 4 Washer M4, see item 203
31 4 Screw MRT M5x16 black
32 4 0349 312 091 | Hexagon thin nut
33 4 Spring pin J3x16, see item 204
34 4 Cup spring
0463 787 001 -7- © ESAB AB 2023



SPARE PARTS

Item Ordering no. Denomination Notes

201 0464 667 883 Bearing and lock ring kit Including items 27 and 28
202 0464 667 887 Swing arm shaft kit Including items 13, 14 and 29
203 0464 667 893 Gear hub complete kit Including items 15-22 and 30
204 0464 667 886 Feeder mechanism kit Including items 9—15 and 33

For feeder mechanism wear parts, see Section 1.8 "WEAR PARTS", page 20.

0463 787 001

22

21

© ESAB AB 2023




SPARE PARTS

Front and rear interface module

C = Component designation in the circuit diagram

Item | Qty | Ordering no. Denomination Notes C
Front interface module:

1 1 Euro connector See item 301

2 1 Torch connector insulator | See item 301 and 302

3 2 Screw insulator See item 301 and 302

4 2 Screw MRT M5x16. See item 302

5 1 0445 856 001 |Brass fitting

6 2 Locknut M5

7 1 Torch connector seat See item 301 and 302

8 1 0446 003 886 | Interface plate front

9 2 Screw MRT M5x10

10 5 0194 153 292 | Screw Remform Torx 4x12 black

11 1 0445 882 001 | Front Overlay Euro Without remote connection

12 2 0368 750 001 |Insulating sleeve See item 301

13 1 0446 020 880 | Trigger cable harness See item 301

14 1 Tweco 4 connector Only for Tweco. See item 302

15 1 0446 020 881 | Trigger cable harness Only for Tweco

16 1 0445 882 003 | Front overlay, Tweco Without remote connection

17 1 0446 026 001 | Thump screw Only for Tweco
Rear interface module:

21 1 0446 004 002 |Interface plate rear

0445 881 001 | Rear Plate overlay Without heat kit and MMA
22 1 0445 881 007 |Rear Plate overlay With heat kit and MMA
0445 881 006 | Rear Plate overlay With heat kit and without MMA

23 6 0194 153 292 |Screw Remform Torx 4x12

24 1 0446 232 001 | OKC protection cap With MMA

Item Ordering no. Denomination Notes

301 0464 667 884 Euro torch connector kit Including items 1, 2, 3,7, 12 and 13

302 0464 667 899 Tweco 4 torch connector kit Including items 2, 3, 4, 7 and 14
0463 787 001 -9- © ESAB AB 2023



SPARE PARTS

0463 787 001 -10 - © ESAB AB 2023



SPARE PARTS

Control panels

C = Component designation in the circuit diagram
Item | Qty | Ordering no. Denomination Notes C
External control panel module:
1 1 Frame external User See item 401 and 402
Interface
2 2 0446 612 882 | Encoder complete See item 402
3 1 0440 384 880 |External HMI PCBA See item 402 13AP5
4 1 5 button keypad See item 401 and 402
5 2 0321 475 893 | Knob D36-1/4IN. See item 402
6 8 Screw MRT M4x6 black. See item
402
7 8 Nut 6K STEEL 8.8 M4. See item
401 and 402
8 1 RF Edge External Ul See item 401 and 402
Overlay
9 1 0193 700 709 | Ribbon cable with See item 402
connectors
10 2 Screw MRT M4x8 black. See item
401 and 402
Internal control panel module:
11 1 Metal frame See item 403
12 1 Internal Panel GUI Overlay | See item 403
13 1 Double Side tape See item 403
14 1 Display holder See item 403
15 8 Rubber Button See item 403
16 | 12 Screw MRT M3x6. See item 403
17 1 5 inch LCD display See item 403
18 1 Internal panel PCBA See item 403 13AP6
19 1 0446 612 882 |Encoder complete
20 1 0321475892 | Knob D36-1/4IN
21 4 Screw Remform Torx 4x12 black
22 1 0446 613 880 |Inner HMI supply harness
Item Ordering no. Denomination Notes
401 0464 739 880 External frame Kit Including items 1, 4, 7, 8 and 10
402 0464 744 880 External Ul Kit Including items 1 - 10
403 0446 607 880 Internal Ul Kit Including items 11 - 18
0463 787 001 -1 - © ESAB AB 2023



SPARE PARTS

© ESAB AB 2023

-12 -

0463 787 001



SPARE PARTS

Bobbin holder

C = Component designation in the circuit diagram

Item | Qty | Ordering no. Denomination Notes C
1 1 Brake hub axle See item 501
2 1 0445 794 001 | Brake hub sleeve
3 1 0445 613 001 |Brake hub friction pad See item 501. Tape included
4 2 Brake hub spring seat See item 502
5 1 0445 779 001 |Brake hub nut
6 1 Brake hub spring See item 502
7 1 Washer RB 24x8.4x2. See item 502
8 1 0446 006 001 | RF300 bobbin console
9 1 Screw MC6S M8x60. See item 502
10 1 Screw M6S M6x70. See item 501
11 1 Nut LOC-KING 6 BH6. See item
501
12 2 Washer BRB D12/6.4%x1.5
13 6 0194 153 330 | Screw Remform torx 5x16
Item Ordering no. Denomination Notes
501 0464 667 881 Brake hub axle kit Including items 1, 3, 10 and 11
502 0464 667 882 Brake hub spring seat kit Including items 4, 6, 7 and 9
0463 787 001 -13 - © ESAB AB 2023




SPARE PARTS

0463 787 001 -14 - © ESAB AB 2023



SPARE PARTS

Water, gas and heat kit modules

Item Qty Ordering no. Denomination Notes
Water Module
1 1 0445 778 003 | Water outlet overlay with
water ELP

2 2 0445 745 003 | Quick connector brass

3 2 0445 746 001 | Brass fitting

4 2 0446 967 002 | Quick connector 3/16

5 0.33m 0457 290 033 |Hose D5%1,5MM PCV Blue

6 0.36 m 0349 487 059 | Hose L=100 m red

7 4 0368 978 005 | Hose clamp 10.0/9.5

8 1 0458 364 001 | Micro switch mech control 2/4

9 1 0458 365 001 | Spring

10 1 0458 366 001 | Water lock cam

11 1 0458 367 001 | Water lock bushing

12 1 0458 368 001 | Water outlet

13 1 Screw ING 8,8 M5x35

14 1 Washer D16/5%x1 Origmag

15 1 Nut LOC-KING 5 BH6

16 2 Screw MRT M3x16 black

17 2 Washer BRB D6/3,2x0.5

18 2 Nut 6K steel 8,8 M3

Heater Module

20 4 0194 153 222 | Screw Remform torx 3x8. See item 704

21 1 Heat kit cable harness See item 704

22 1 0446 091 001 | Knob See item 704

23 1 Warning sticker See item 704

24 1 AVF cable harness See item 704

25 1 Heater plate See item 704

26 1 Heater Including mounting screws. See
item 704

No Gas Module

40 4 Hose clamp See Item 703

41 Gas hose See Item 703. In units with digital
gas, 0.38 m of hose is needed.
In units with no gas, 0.47 m of
hose is needed.

42 4 Screw MRT M4x8 black. 2 Qty for no
gas and 4 Qty for digital gas

43 6 0194 153 292 | Screw Remform torx 4x12 black

44 1 0446 007 001 | Gas adaptor plate

0463 787 001 -15 - © ESAB AB 2023



SPARE PARTS

Item Qty Ordering no. Denomination Notes
45 1 0193 054 009 | Solenoid valve
46 1 0447 375 880 | Solenoid Harness
47 1 0349 312 159 | Nipple
48 1 0457 288 015 | Coupler nut LPH35
Digital Gas Module
50 1 0446 007 002 | Gas adapter plate edge
51 1 0446 810 002 | Gas filter adapter
52 1 0446 355 880 | Gas module harness
53 2 Screw MRT M3x6 black
54 1 0445 856 002 |Brass fitting Pre-applied with dry sealant
55 1 0445 856 001 | Brass fitting
56 1 Proportional valve complete | See Item 701 and 702
57 1 Venturi block See Item 701
58 1 PCBA digital gas control See Item 701. Only available as
Complete Assembly Kit
59 3 Hose nipple See Item 701
60 1 Double nipple See Item 701 and 702
61 | 0.315m Tubing 0604 See Item 701
62 4 Screw See Item 701
63 6 Hose clamp See Item 701
Item Ordering no. Denomination Notes
701 0464 663 102 PCBA digital gas control Kit Including items 53-63, also includes

kit 702. Pre-Assembled Kit.

702 0464 663 103 Proportional valve Kit Including items 56 and 60. For
assembly instructions, see
'Replacement instructions' in Service
manual.

703 0464 663 080 Gas hose Kit Including items 40 and 41 (0.47 m).

704 0464 663 107 Heat Kit Module Edge Including items 20-26. For overlay,
see Section 1.3 "Front and rear
interface module", page 9.

0463 787 001 -16 - © ESAB AB 2023



SPARE PARTS

0463 787 001 -17 - © ESAB AB 2023



SPARE PARTS

System control module

C = Component designation in the circuit diagram

Item | Qty | Ordering no. Denomination Notes C
1 1 0445 776 001 | Multi Console Robust Feed
300
0447 987 880 |Control Board BX
2 1 0447 987 881 | Control Board CX Configured PCBA 13AP1
0447 987 885 | Control Board DX
3 1 0446 351 880 | Signal cable harness
4 1 0445 847 882 |USB complete
5 1 Torch Copper Bar See item 601
6 1 0446 002 003 |Interface plate internal
7 1 0446 037 880 |Fan Complete
8 2 PCBA LED See item 603 13AP2
9 2 PCBA LED adhesive See item 603
gasket
10 1 Lighting Window Front See item 603
1 1 0160 609 881 | Machine connector
12 4 0194 153 330 | Screw Remform Torx 5x16 black
13 8 0194 153 292 | Screw Remform Torx 4x12 black
14 6 Cup Spring See items 601 and 602
15 3 Washer 10,5 A2K. See items 601 and
602
16 2 Screw M6S 10x20. See items 601
and 602
17 2 Screw MRT M2,5x12
18 1 Flat pin connector
19 4 Cross recessed head
taping screw
20 1 0160 362 881 | OKC Machine contact 50 mmz2 with MMA.
21 1 OKC copper bar See item 602
22 1 0446 821 880 |Mechanism LED harness
23 1 0446 251 880 | Proximity sensor harness
24 2 0446 068 880 |Rear Led Cable harness
25 1 0446 845 880 |ELP Harness
26 1 0349 481 132 | Screw M6S 10x25. With MMA. See
item 602
27 1 Holders self-adhesive Used to route the Pos 3. Not
illustrated
28 1 Cable binders 460177. Used to route the
Pos 3. Not illustrated
0463 787 001 -18 - © ESAB AB 2023




SPARE PARTS

Item Ordering no. Denomination Notes
601 0464 667 888 Torch copper bar kit Including items 5, 14, 15 and 16
602 0464 680 883 OKC copper bar kit Including items 14, 15, 16, 21 and 26.
With MMA
603 0464 680 886 LED illumination circuit board Induﬂ?gﬁemsS(chs)g(chﬁ
kit and

23

25

0463 787 001

-19 -

© ESAB AB 2023



SPARE PARTS

WEAR PARTS

Fe, Ss and cored wire

Wire diameter (in.) | .023 | .030 | .040 | .045|.052 | 1/16 | .070 | 5/64
(mm)| 06 | 0.8 |09/1.0 12 | 14 | 16 | 1.8 | 2.0 O
Feed roller
V-groove X X 0445 850 001
M X X 0445 850 002
X 0445 850 003
X X 0445 850 004
X 0445 850 005
X X 0445 850 006
X 0445 850 007

Inlet wire guide

Middle wire guide

Outlet wire guide

T I — e
0445 830 883 (Tweco
0445 822 001 0446 080 882 ( )
(2 mm) 0445 830 881 (Euro)

Cored wire — Different wire guides dependent on wire diameter!

Wire diameter (in.)| .040 .045 .052 116 .070 5/64 3/32 N
(mm)| 0.9/1.0| 1.2 1.4 1.6 1.8 2.0 24 '
Feed roller

V-K-knurled X X 0445 850 030

M X 0445 850 031

X X 0445 850 032

X 0445 850 033

X 0445 850 034

X 0445 850 035

X 0445 850 036

Inlet wire guide

Middle wire guide

Outlet wire guide

- _ ; 0445 830 883 (Tweco
Wire diameter 0.040-1/16 in. | 0445 822 001 0446 080 882 ( )
0.9-1.6 mm (2 mm) 0445 830 881 (Euro)

Wire diameter 0.070-3/32 in.
1.8-2.4 mm

0445 822 002
(3 mm)

0446 080 883

0445 830 884 (Tweco)
0445 830 882 (Euro)

0463 787 001

-20 -

© ESAB AB 2023



SPARE PARTS

Al wire
Wire diameter (in.) | .023 | .030 | .040 | .045  .052 | 1/16 .070
(mm)| 06 | 0.8 |109/10| 12 |14 | 16 | 1.8 O
Feed roller
U-groove X X 0445 850 050
W X X 0445 850 051
X X 0445 850 052

Inlet wire guide

Middle wire guide

Outlet wire guide

M <H— <=
0445 830 886 (Tweco
0445 822 001 0446 080 881 ( )
(2 mm) 0445 830 885 (Euro)

0463 787 001

-21-

© ESAB AB 2023



A WORLD OF PRODUCTS
AND SOLUTIONS.

S

For contact information visit http://esab.com
ESAB AB, Lindholmsallén 9, Box 8004, 402 77 Gothenburg, Sweden, Phone +46 (0) 31 50 90 00

manuals.esab.com

e e &



esab.com
manuals.esab.com

	Table of contents
	Housing module
	Feeder mechanism module
	Front and rear interface module
	Control panels
	Bobbin holder
	Water, gas and heat kit modules
	System control module
	WEAR PARTS

